
 

 

 

1.  

118 
 

 American Scientific Research Journal for Engineering, Technology,  and Sciences  (ASRJETS) 

ISSN (Print) 2313-4410, ISSN (Online) 2313-4402 

© Global Society of Scientific Research and Researchers  

http://asrjetsjournal.org/  

 

Proposition and Evaluation of an Experimental System of 

Physical and Chemical Processes for Treatment of 

Leachate 

Eduardo Antonio Maia Linsa*, José Fernando Thomé Jucáb, Cecília Maria Mota 

Silva Linsc, Alessandra Lee Barbosa Firmod 

aDepartment of Environmental Engineering, Catholic University of Pernambuco, Brazil 

bDepartment of Civil Engineering, Federal University of Pernambuco, Brazil 

cCabo of Santo Agostinho Academic Unity, Rural Federal University of Pernambuco, Brazil 

dDepartment of Environmental Engineering, Federal Institute of Pernambuco, Brazil 

aEmail: eduardomaialins@gmail.com 

bEmail: jucah@ufpe.br 

cEmail: cecilia.linis@ufrpe.br 

dEmail: alessandra.lee@gmail.com 

 

 

Abstract 

The treatment of leachate from landfills of urban solid waste has become a major challenge for the scientific 

community since not always a treatment system adopted for one region becomes suitable for another, due to the 

great variability of the composition of the leachate. The treatment systems to be adopted should take into 

account the particularities of the region in order to make the system economically viable. In general, the 

conception adopted as the scope of this research consisted of a system of low cost, easy implementation, simple 

operation and good removal of pollutants. During the pilot scale analyzes, a flow rate of 0.1 L/s was adopted, 

which is equivalent to about 10% of the actual flow of the Muribeca Landfill, located in Jaboatão dos 

Guararapes, state of Pernambuco, Brazil. The designed pilot station is composed of three steps: chemical 

precipitation, ammonia stripping and reactive barrier with activated carbon. The results of this study showed an 

average removal performance of BOD (> 80%) and COD (> 85%) higher than the 80% removal efficiency 

required by state legislation for the treatment of leachate, making it sufficient to launch in the rivers.  

------------------------------------------------------------------------ 

* Corresponding author.  

http://asrjetsjournal.org/


American Scientific Research Journal for Engineering, Technology, and Sciences (ASRJETS) (2019) Volume 58, No  1, pp 118-138 

119 
 

The concentration of ammonia for all the tests performed was above that allowed by federal legislation due to 

the low detention time adopted for the ammonia stripping stage.  As to the color of the leachate, in general it did 

not give a marked change of coloration to the recipient body after its release, being in accordance with the 

federal legislation. Estimating the final cost of the real-scale treatment, an average value below the one practiced 

in Brazil was obtained. 

Keywords: Waste; effluent; improvement; efficiency; cost. 

1. Introduction  

In the last decades, the generation of residues has been taking on frightening proportions due to the new habits 

of society, which has been replacing durable consumer goods with disposables in order to favor the demand for 

goods, services and comfort of the population [1]. In the past, when the communities were smaller, the amount 

and composition of residues did not bring as much concern, because their chemical constitution was 

predominantly organic and biodegradable. At the present time, residues are produced in large quantity, being a 

good percentage composed of materials of medium to difficult biodegradability [2]. For this reason, they cannot 

be discarded without previous treatment. In addition, the possibilities of reuse and / or recycling of the products 

must be considered. Uncontrolled generation and inadequate disposal of solid waste have generated serious 

environmental degradation problems, causing changes in the soil, air and water resources, resulting in pollution 

of the environment and reduction of the quality of life of man. One of the most important soil, groundwater and 

surface contaminants, leachate, is the result of the digestion of solid organic matter plus the water present in the 

landfill from the rains and the moisture present in the waste. Due to the high concentration of organic matter and 

other inorganic materials, the leachate constitutes a pollutant extremely aggressive to the environment, requiring 

treatment prior to its release into the receiving body [3]. The type of treatment must be defined according to the 

quantity and characteristics of the leachate generated and the requirements of the legislation depending on the 

receiving body. In Europe, leachate treatment uses advanced technologies, but its high cost and the different 

leachate composition may prevent these techniques from being implanted in Brazil. According to [4], several 

research and development efforts have been advocated to use membrane separation technology, mainly for 

treatment of leachate in landfills, resulting in environmental and economic benefits. The biggest problem is 

associated with the availability of an economically viable technology, in addition to the management of 

sophisticated and sustainable natural resources. In addition, membrane fouling and concentration polarization 

are important issues. In Germany, in the City of Leppe, for example, a leachate treatment system consisting of 

coagulation, flocculation with Ca(OH)2, sedimentation, peroxide/UV and granular bed of activated carbon was 

installed, obtaining a reduction of about 92% of COD (Chemical Oxygen Demand) for a maximum flow rate of 

2 L/s. In France, Reference [5] used nanofiltration followed by chemical coagulation, and obtained a COD 

removal between 70 and 80%, being in accordance with the required by environmental legislation. Reference [6] 

used chemical treatment using Aluminum as a chemical coagulant with different doses, obtaining removal 

efficiencies of 82.5%, 80.5%, 82.5% and 82.5% for turbidity, conductivity, TDS, BOD and COD respectively in 

aluminum 90 mg/L. Everyone was faced with the problem of cost. In Brazil, when it is defined by treatment of 

the leachate in situ, the stabilization ponds are often used, which have the disadvantage of having a very large 

area for implantation. As an example, we can mention the Solid Waste Landfill of Muribeca-PE, which treats its 



American Scientific Research Journal for Engineering, Technology, and Sciences (ASRJETS) (2019) Volume 58, No  1, pp 118-138 

120 
 

leachate through stabilization ponds followed by a biochemical system, also having as an alternative the 

treatment through recirculation. However, the Gramacho landfill - RJ, stands out in Brazil for having installed 

the only large treatment station with systematic operation. The treatment system consists of pond equalization, 

physical-chemical coagulation treatment and clarification and pH correction, followed by aerobic biological 

treatment by activated sludge. The polishing of the leachate is obtained by the process of nanofiltration 

membranes. The leachate generated at the two landfills of Greater São Paulo (Bandeirantes and São João) are 

transported to the sewage treatment stations of the SABESP concessionaire, where they are discharged.  In this 

article a pilot scale leachate treatment system is conceived that involves three different processes. The design of 

this system was based on the knowledge of the characteristics of the leachate generated at the Muribeca Landfill 

with the support of a large bibliographical review, as described below.  Based on studies carried out by several 

authors [7, 8, 9, 10, 11, 12, 13, 14, 15] it was observed that the chemical precipitation with hydrated lime in 

several leachate treatments in the world showed an efficiency of up to 60% of the BOD (Biochemical Oxygen 

Demand), 72% of COD, 60% of Ammonium Nitrogen, 90% of heavy metals, 70 to 90% color, turbidity, 

suspended solids, and dispersed oils. These results demonstrate a partial efficiency that complemented with 

other steps will tend to achieve a good overall performance. On the other hand [16], analyzing the studies by , 

[17] reported that the chemical precipitation with calcium hydroxide was not effective in the removal of BOD, 

COD and nitrogen due to the low flocculation time adopted by the author which was about six times smaller 

than the one used in this article. According to [16], the landfill leachate was found to have a high concentration 

of TDS, COD, BOD5 and NH4-N, and calcium hydroxide removed up to 75% COD at a dose of 20 g/l. More 

than 90% of the turbidity was removed by the coagulation process using aluminum hydroxide and calcium.  In 

the next step, using the elevation of the pH by the calcium hydroxide previously added, ammonia stripping was 

performed. According to [15], among the physico-chemical processes, it is the most effective for the removal of 

ammoniacal nitrogen, where favoring the volatilization of the non-ionized ammonia is obtained by increasing 

the contact between leachate, air and elevation of pH. Excellent results were obtained by several authors – [17, 

19, 20] - in the removal of ammonia and even in the removal of COD. Reference [19] performed the ammonia 

stripping process on the Jar Test and obtained ammoniacal nitrogen removal by up to 98%. Reference [20] by 

monitoring 15L of leachate contained in a vessel, removed about 79% of ammoniacal nitrogen [17], performing 

a combined method of chemical precipitation with hydrated lime followed by ammonia stripping, obtained a 

removal of about 99% of ammoniacal nitrogen and 55% of COD.  The Reactive Barrier System using activated 

carbon was chosen as the final polishing of the treatment adopted. Its study was based on [21], who obtained a 

good performance in the removal of organic compounds as tertiary treatment (about 48% of COD). Activated 

carbon was chosen as an alternative material to compose the barrier due to the low cost, high sorption capacity 

and selectivity. In addition, studies by several authors [22, 23, 24, 25] proved the efficiency of activated carbon 

for the treatment of leachate obtaining a removal of COD of 59 to 94%. Reference [12] reported that activated 

carbon adsorption allowed the removal of 50-70% of COD and ammoniacal nitrogen. A study was made by [26] 

in Germany - activated carbon columns to treat biologically pretreated leachates with COD 879-940 mg/L. The 

removal efficiency of non-biodegradable organic compounds and color is very high. The COD value of the 

effluent dropped to about 80 mg/L, which reached 91% of COD removal. Another study on leachates produced 

in the La Zoreda landfill in Asturias, Spain, treated with activated carbon, resulted in 85% COD removal of 

leachates that had previously been recirculated and biologically pretreated with pH 1.5. The activated carbon 



American Scientific Research Journal for Engineering, Technology, and Sciences (ASRJETS) (2019) Volume 58, No  1, pp 118-138 

121 
 

reduced the initial COD concentration effectively from 1300 mg/L to below 200 mg/L with a homogenization 

time of 2 hours [27].  The leachate treatment system adopted: Chemical Precipitation followed by Ammonia 

Stripping and Permeable Reactive Barrier (PRB) was tested in laboratory scale (batch system) and Pilot Scale in 

the field (continuous flow system). The efficiency and launching standards of the pilot scale system were guided 

by the federal legislation [28], and the state. It is noteworthy that the Minas Gerais state standard was used to 

analyze the efficiency of removal of BOD and COD because its legislation is the only one in Brazil directed to 

the treatment of landfill leachate of urban solid waste. The objective of this work was to evaluate and propose an 

experimental treatment system for leachate of urban landfills of solid waste using a physical and chemical 